Thakita 31,” PLANER  Model M102

MAKITA HOME TE.C.H.

IMPORTANT — To assure product SAFETY
and RELIABILITY, repairs, maintenance or
adjustments should be performed by
MAKITA Service Centers or other qualified
service organizations. Always use MAKITA
replacement parts.

04-87



item Part No. Iltem Part No.
No. No. Used Description No. No. sed Description
1 265876-4 1 TAPPING SCREW 4X40 36 222009-4 1 V-PULLEY 4-37
2 410668-8 1 CHIP COVER 37 211062-5 1 BALL BEARING 600022
3 265873-0 2 TAPPING SCREW 4x14 38 2630029 1 RUBBER PIN 4
4 155785-4 1 REAR COVER 39 342430-2 2 ADJUST PLATE
5 2712310 1 KNOB 46 40 251246-3 4 PAN HEAD SCREW M4x5
6 812137-9 1 SCALE PLATE 41 345007-2 2 DRUM PLATE
7 253796-4 1 FLAT WASHER 10 42 251609-3 6 HEX FLANGE HEAD BOLT M6X17
8 157599-7 1 MAIN FRAME COMPLETE 43 161061-6 1 DRUM
(includes ltems 27 & 45) 44 211032-4 1 BALL BEARING 6082Z
10 682502-4 1 CORD GUARD 45 263002-9 1 RUBBER PIN 4
11 664034-3 1 CORD WITH PLUG 46 3120239 1 BASE
12 687001-1 1 STRAIN RELIEF 47 265878-0 4 TAPPING SCREW 5X16
13 911131-9 2 PAN HEAD SCREW M4x18 48 312566-1 1 FRONT BASE
14 652008-6 4 PAN HEAD SCREW M3.5X7 49 421007-7 1 RUBBER PACKING
15 651232-8 1 SWITCH 50 231004-3 1 COMPRESSION SPRING 18
16 410669-6 1 HANDLE COVER 51 251812-6 1 SCREW M5X10
17 265875-6 4 TAPPING SCREW 4X25 52 643552-4 2 BRUSH HOLDER 5-8
18 211061-7 1 BALL BEARING 6000LLB 53 643056-6 2 CARBON BRUSH (CB-56)
19 9610151 1 STOP RING E-9 62 923211-9 2 CAP SQUARE NECK BOLT M5x12
21 611122-7 1 ARMATURE ASSEMBLY (Includes 63 934201-7 2 WING NUT M5
ltems 18-19, 22 & 23) 64 911221-8 2 PAN HEAD SCREW M5X16
22 681614-0 1 INSULATION WASHER
23 211028-5 1 BALL BEARING 627LB
24 620021-2 1 FIELD ASSEMBLY
25 265871-4 1 TAPPING SCREW 4X16 ACCESSORIES
26 411153-4 1 AUXILIARY BAFFLE PLATE 400 123004-6 1 SHARPENING HOLDER ASSEMBLY (with
27 263014-2 1 RUBBER PIN 4 2 ea. WING NUT 934301-3 & BOLT
28 265877-2 2 TAPPING SCREW 4X60 251920-3)
20 154336-0 1 BRACKET COMPLETE 401 411175-4 1 BLADE GAUGE
30 265875-6 6 TAPPING SCREW 4X25 403 123060-6 1 BEVEL GUIDE ASSEMBLY
31 222008-6 1 V-PULLEY (Includes Items 62-64)
32 410051-9 1 BELT COVER 404 783002-8 1 PHILLIPS SCREWDRIVER #2
33 263002-9 1 RUBBER PIN 4 405 782209-3 1 SOCKET WRENCH 9
34 265875-6 2 TAPPING SCREW 4x25 406 731001-4 2 3Y%" HIGH SPEED STEEL PLANER BLADE
35 2250077 1 POLY V-BELT 407 824232-3 1 PLASTIC TOOL CASE

2 MODEL M102

04-87



